IMPROVING YOUR FUR BUSINESS

Spareparts

HG QUICK CUT

With touch

15-03-2018 Model 2018 — 20xx



1. Tabel of content.

Table for content
Spareparts.

Air diagrams

> nh -

Electric diagrams

HG IMPROVING YOUR FUR BUSINESS



Parts List

ITEM| QTY |PART NUMBER DESCRIPTION
1 4 110204012 Hexagon cylinder head M4x12 FZB
2 4 10205012 Hexagon cylinder head M5x12 FZB
3 23 10206016 Hexagon cylinder head M6x16 FZB
4 6 110208025 Hexagon cylinder head M8x25 FZB
5 5 17906000 Self-locking nut M6 FZB
6 4 117908000 Self-locking nut M8 FZB
7 1 |19767 HG Logo - big 205x108mm
8 1 /207808 Laser light set for CC & QC
9 1 1207858 Left screen, horisontial belt
10 1 |207859 Right screen, horsiontial belt
11 1 |207997 Left cover for Quick Cut
12 1 207998 Right cover for Quick Cut
13 1 /30043 Id plate Quick Cut 2011
14 1 [30545 Bracket for sensor, pawstretch
15 1 |30555 Bracket for sensor, crosscut
16 1 30788 Lid for cover
17 1 /30838 Electric assembly 1
18 1 30839 Electric assembly 2
19 5 30842 Electric box mount on machine
20 1 30897 Quick cut 2011 assembly 2
21 1 |31006 Warning sign high voltage
22 1 |[31010 Warning sign, Ear protec.
23 | 0,11 476560 Oil VG5 Q8 Dynebear 5
24 1 |600005 Foot pedal with emergency stop
25 | 3,0 m |600526 Cable JZ 3x2,5mm] PVC
26 | 2,5 m 600528 Cable OZ 4x0,75mm] PVC
27 | 3,0 m |600595 Spiral pipe SPS25
28 | 1,5 m 600600 Spiral pipe SPS35
29 |3,5m 600635 Cable JZ 3x0,75mm]| PVC
30 |2,5m |600645 Cable CY-JZ 4x1,0mm] PVC
w/screen
31 2 600660 Sensor M8 inductive PNP No 2,5mm
5m cable
32 | 3m |601010 Cable JZ 18x0,75mm| PVC
33 2 |7003208 Blind rivet 13.2x8 (4-5,5)
34 4 182104000 Washer M4 FZB
35 4 182105900 Washer M5 FZB
36 28 82106000 Washer M6 FZB
37 10 [82108000 Washer M8 FZB

F (0,36 - 1)

(5]

Not specificed tolerance according o

Sutace properties:

[sneer

1/2

®

Revision:

‘Approved

Date:

Revision Description

HEDENSTED GRUPPEN AS

’ HG Quick Cut 2017 incl. laser-

2

MBO

29-03-2017

Updated Spade Lift

beam and quick pressure shift




50 | HEDENSTED
GRUPPEN

Break all edges

HG =

Revision:

‘Approved

Date:

Revision Description

Sutace properies
HEDENSTED

207811

£ © [oescipton ©

HG Quick Cut 2017 incl. laser-

2

MBO

29-03-2017

Updated Spade Lift

HEDENSTED GRUPPEN AS

beam and quick pressure shift




A-A (1:2,5)

130

50

Button location.

Remove lock befor mounting the label.

Aline the hole in the label with the hole from the lock.

Mount the lock again.

Holes to the buttons is made according to the label markings.

|

t— A

Parts List

ITEM | QTY |PART NUMBER DESCRIPTION
1 1 201107 Potentiometer type 4688705 10K ohm 36 shaft
2 1 30841 Electric mounting Quick C.2011
3 1 600075 Switch element INO ZBE101
4 1 600100 Push button Emergency stop
5 1 600252 Plug male 3P/16A/250V red/green
6 1 600300 Box metal 300x300x150
7 1 600330 Turn switch XB4BD21
8 1 600335 Push button yellow INO XB4BA51
9 1 600340 Push button blue INO XB4BA61
10 1 600345 Push button red INC XB4BA42
11 1 600350 Push button green/light INO+1NC XB4BW33B5
12 1 600358 Main switch VBF-01 20A 3P Black
13 1 600367 Cabel for T-series HMI, CAB103/3M
14 1 600369 Main switch ground terminall VZ-14
15 1 600375 Switch block ZB4BZ104 2NC
16 3 600455 Cabel gland M20 T5-12
17 1 1600465 Cable gland M25 T7-14
18 3 600475 Cable gland nut polyamid M20
19 1 600480 Cable gland nut polyamid M25
20 0,1 m |600485 Cable duct H85xW47 grey
21 2,5m |600526 Cable JZ 3x2,5mm] PVC
22 14 600550 Terminal block WDU_2,5
23 1 600555 End plate WAP 2,5-10
24 2 600585 Terminal block WPE 2,5
25 2 600590 End bracket EW 35
26 1 600655 Potentiometer element 16 ZB4BD912
27 1 600924 Panel, touch 5" X2 Base 5 - F2
28 1 M102523 Label for Quick Cut with 5" panel

150

Break all edges

i
=4

HG iz

—@)
HEDENSTED &
croppen | 1\

i [Sneetsize:

DS/ISO 2768-m A2

“1n

Revision: | Approved Date:

Revision Description

‘‘‘‘‘‘‘‘‘‘

Electric assembly 1

3 KKS 04-07-2017

Part List Updated

nnnnnnnnnn

Quick cut 2011




OBDD|DDD DD |
[T Ty

W | m
/@WM@@@@@H
@ ®

{ i}

6 &b

@

93P 9907

500

447
621
533,5
T 3 434
D 314
1
L 345 |
= 172
52,5
[SiEs RS sisiaisisisisiEiE 0
= 350 =

Parts List

ITEM QTY |PART NUMBER DESCRIPTION
1 1 206731 Safety controller 24VAC/DC Cat3
2 1 30108 Mounting electric Quick Cut
3 11 600112 Terminal block DLD 2.5/35
4 1 600125 End plate AP-DLD nr 131766
5 2 600130 Cross connector Q10 no131310
6 2 600288 Contactor LP1K1201BD 24VDC
7 1 600305 Box metal 700x500x250
8 1 600313 PLC Mitsubishi, FX3G-40MR/ES
9 1 600411 PLC ext. module, 8 pot, FX3G-8AV-BD
10 1 600420 Socket for DIN rail 3P/16A/240V
11 2 600455 Cabel gland M20 T5-12
12 15 600460 Cable gland M16 12,5-8
13 3 600465 Cable gland M25 T7-14
14 16 600470 Cable gland nut polyamid M16
15 2 600475 Cable gland nut polyamid M20
16 3 600480 Cable gland nut polyamid M25
17 20 |600550 Terminal block WDU_2,5
18 2 600555 End plate WAP 2,5-10
19 11 600560 Terminal block WDK 2,5
20 1 600565 End plate WAP DK 2,5
21 2 600580 Cross connector WQV 2,5/10 10P
22 2 600585 Terminal block WPE 2,5
23 5 600590 End bracket EW 35
24 1 600665 Terminal block PE KM11E
25 1 601035 Automatic fuse 16A C 1P+N
26 1 601040 Automatic fuse 6A C 1P+N
27 1 601275 Power supply 1P 24V 2,5A
28 1 M101746 Freq. inverter 0,37kW 1x230V Emerson
29 1 M101747 Low Leak filter for M200-01
30 1 M102015 Breake resistance for M200, DBR

100W 135R

-

— 0000000
2l 706 © 00000000
]
§ & E J8885888 3

Break all edges

HG

DS/ISO 2768-m A2

HEDENSTED
GRUPPEN

Revision: | Approved Date:

Revision Description

_ Electric assembly 2

3 KKS 04-07-2017

Part List Updated

™ Quick cut 2011




PARTS LIST

ITEM| QTY |PART NUMBER DESCRIPTION
1 4 10204030 Hexagon cylinder head M4x30 FZB
2 4 10205010 Hexagon cylinder head M5x10 FZB
3 8 10205025 Hexagon cylinder head M5x25 FZB
4 4 10206020 Hexagon cylinder head M6x20 FZB
5 4 20404010 Hexagon countersunk head M4x10
FZB
6 1 207883 Frame for spade lift
7 2 207995 Regulator for stretch assembly
8 1 215042 Valve 5/2 1/8" 24VDC/Spring
9 1 215184 Cable w. elbow plug 22mm 3P 3M
250v
10 1 215405 Valve, shuttle 1/8"
11 5 215760 Elbow swirvel 16 x 1/8"
12 1 215925 Straight connector 16 x 1/8"
13 | 17,0 m |216104 Air hose T4mm PUR Red
14 | 11,0 m |216106 Air hose T4mm PUR Blue
15 | 36,5 m |216116 Air hose T6mm PUR Red
16 | 24,0m |216118 Air hose T6mm PUR Blue
17 | 3,0m |216126 Air hose T10mm PUR White
18 2 216796 Filter sintered 1/80
19 1 30428 Assembly tailroll system QC
20 1 30823 Bracket for hose support
21 1 30836 Valve assembly for Quick cut
22 1 30894 VM10 assembly for QC2011
23 1 30895 Filter assembly for QC 2011
24 1 30896 Quick cut 2011 assembly 1
25 4 82104000 Washer M4 FZB
26 12 |82105900 Washer M5 FZB
27 4 82106000 Washer M6 FZB
28 1 M102016 Air connection unit CC & QC 2016

Break all edges

HG 155 DS/ISO 2768-m A2

Revision:

‘Approved

Date:

Revision Description

HEDENSTED GRUPPEN AS

2

MBO

29-03-2017

Spadelift Updated

Notspecifced tolerance accordin

Sutace properies: [Shcer

—®) et
el N No 1/1

oescrption 2

Quick cut 2011 assembly 2




Parts List
ITEM | QTY | PART NUMBER DESCRIPTION
1 4 10205008 Hexagon cylinder head M5x8 FZB
2 4 110205012 Hexagon cylinder head M5x12 FZB
3 2 110206010 Hexagon cylinder head M6x10 FZB
4 2 10206020 Hexagon cylinder head M6x20 FZB
5 4 10504005 Stop screw 4x5 black
6 1 11408035 Hexagon bolt M8x35 FZB
7 1 [1506000 Nut M6 FZB
8 1 |17908000 Self-locking nut M8 FZB
9 1 20205025 Fitting bolt M5-6x25mm
10 8 20404010 Hexagon countersunk head M4x10 FZB
11 2 |20404016 Hexagon countersunk head M4x16 FZB
12 4 120405012 Hexagon countersunk head M5x12 FZB
13 2 20405016 Hexagon countersunk head M5x16 FZB
14 2 |20406020 Hexagon countersunk head M6x20 FZB
15 1 |20406025 Hexagon countersunk head M6x25 FZB
16 2 |206070 Lock for knives T70/80
17 2 |206071 Hub for knives 170/80
18 1 |206084 Air motor LZB 22A049-55
19 1 |206091 Air motor LZB 22A049 Links
20 1 |207820 Bushing for tailroll
21 2 1207828 Knife f. slicing machine 80 mm
22 1 |207832 Wedge for belly loosener 2007
23 1 |207836 Belly loosener - short 2007
24 1 |207838 Plate for belly loosener 2007
25 1 |207855 Bush for tailroll -endpiece
26 1 |207860 Tail roll Combi Cut, black
27 1 |207931 Compression spring 1.8-16-20
28 1 [210310 Cylinder RA/192025/M/25
29 1 210421 Lock nut M8 FZB
30 1 |211100 F-Joint QM-8020-25
31 2 |215750 Elbow swirvel T4 x M5
32 4 |216536 Elbow Swirvel T8 x 1/8"
33 2 |216537 Elbow swirvel T8 1/4"
34 2 |216796 Filter sintered 1/80
35 1 /30330 shaft for tail roll
36 1 [30340 Arm for swing - tailroll
37 1 30345 Shatft for tailroll adjustment
38 1 30425 Consol for tailroll
39 1 [30436 Plate assembly - tailroll
40 1 30437 Distance bush f.cyl RM192000
41 2 30511 Screen for 80mm knife
42 1 |30515 Coverplate for knifes
43 2 30516 Bracket for air motor
44 1 |30518 Baseplate for air motor
45 1 |30520 Wedge for female
46 1 30647 Mounting bracket for 325 cyl.
47 8 182105900 Chamfered Washer M5 FZB
48 2 82106000 Chamfered Washer M6 FZB
49 2 /82606000 Washer 16,4x18x1,6
50 1 88712100 Shim washer T12x18x1,0
51 2 /89708000 Seeger ring for shaft T8 din 471

Break all edges

HG oo |~ bsisozmeem

HEDENSTED &,
croppen. | T\

1/ | svrace propertes

[Shcer

1

Materal

Revision:

‘Approved

Date:

Revision Description

Assembly tailroll system QC

1

HG

28-09-2015

Revision changed to numeric

xxxxxxxx

Quick Cut




SNONONORC

Parts List

ITEM | QTY |PART NUMBER DESCRIPTION
1 2 110204055 Hexagon cylinder head
M4x55 FZB
2 1 [215040 Valve solenoid 3-2 12v 1/8"
3 1 (215047 Valve solenoid 3-2 12v 1-4
4 2 (215184 Socket 22mm with 3m wire
5 1 |215760 Elbow swirvel T6 x 1/8"
6 2 (215870 Y-connector 2x18 x T8
7 1 |216536 Elbow Swirvel T8 x 1/8"
8 2 (216537 Elbow swirvel T8 1/4"
9 1 [216796 Filter sintered 1/80
10 1 [216797 Filter sintered 1/4"
11 2 (82104000 Chamfered Washer M4 FZB

=7

Break all edges

HG 1:2 DS/ISO 2768-m A4

%;: % Surface properties: Sheet:
- 1/1
ég g Part No.: Material:
2] 30836
Z‘i g Description 1:
Revision: | Approved Date: Revision Description 23 § Valve assembly for QUiCk cut
.. . T |pescription 2:
1 HG 28-09-2015 | Revision changed to numeric pescrpion®

Without powblow




PARTS LIST

ITEM|QTY |PART NUMBER DESCRIPTION
1 2 10204020 Hexagon cylinder head M4x20 FZB
2 2 |1508000 Nut M8 FZB
3 1 |215172 Cable with plug 3m VM10, Sub44, 90gr
4 1 |215855 Tee T10x T10x 110
5 3 215857 Y-connector 2x14 x T4
6 2 |215860 Y-connector 2x16 x 16
7 1 |216684 Reduction stem 16 pipe x T4
8 | 4 |216748 Plug T6 mm
9 1 /30168 Shield for VM10 valve
10 1 /30299 Valve Block VM10 24VDC 16-valves
11 2 182104000 Washer M4 FZB
12 | 1 |M102017 Valve no-return, pilot opreated, T6 x 1/8"t
13 | 1 |M102029 Straight connector T4 x M5
14 | 1 |M102030 Straight connector T4 x female 1/8"

Connect all free hanging fittings
with valve using air hose

Break all edges

Revision:

Approved

Date:

Revision Description

2

KL

26-04-2016

No-return valve added

Scale: Not specificed tolerance according to: Sheet size:

iy HG 1:15 DS/ISO 2768-m A3
i 2 | 5oeee poperies -
feo| “ERtpoen. L No 1/1
ié‘g 2 [rarnro Material

§s O

2| 30894

5% 2 Description 1:
|8 g VM10 assembly for QC2011

22 T Ioescription 2:




PARTS LIST

ITEM|QTY|PART

NUMBER DESCRIPTION

3/8"

1 1 (210189 Brace for filter
2 1 (210191 Air filter 0,01My
3 2 (215780 Elbow swirvel T10 x

Break all edges

Scale: Not specificed tolerance according to: Sheet size:
e HG 1:15 DS/ISO 2768-m A4
é;: = Surface properties: Sheet:
G| mee No 11
ég g Part No.: Material:
2] 30895
?g g Description 1:
Revision: | Approved Date: Revision Description g;:’ § Filter assemb|y for QC 2011

§§ T Joescription 2:

1 HG 28-09-2015 | Revision changed to numeric I




PARTS LIST

ITEM|QTY|PART NUMBER DESCRIPTION
1 6 |10206016 Hexagon cylinder head M6x16 FZB
2 | 21 |10206020 Hexagon cylinder head M6x20 FZB
3 4 110208016 Hexagon cylinder head M8x16 FZB
4 | 22 |10208020 Hexagon cylinder head M8x20 FZB
5 2 10208045 Hexagon cylinder head M8x45 FZB
6 1 |207862 Assembly crosscut knife 2010
7 1 207922 Tooth belt 16AT5 - 2500 endless
8 1 1207923 Tooth belt 16AT5 - 2360 endless
9 1 |207959 Gear for crossent knife 2010
10 | 1 |207962 Assembly arm-pull pawholder
11 | 1 |207971 Pawsystem 2010 left side jam
12 | 1 |207975 Pawsystem 2010, right side jam
13 | 1 |207977 Arm for pull pawholders left
14 | 1 |207979 Plate f/lknee pedal complet2010
15 | 1 |207988 Ball guide rail size 25-1030
16 | 1 |210179 Cylinder for paw stretch
17 | 1 |30262 Assembly AT5 pulley
18 | 1 |30263 Assembly pulley AT5
19 | 2 |30380 Angle bracket for
20 | 2 |30385 Guide for pawholder
21 | 1 |30586 Assembly AT5 -32 pulley
22 | 2 |30786 Bracket for right cover
23 | 1 |30837 bodyholder for quick cut
24 | 1 |30890 Frame for Quick Cut
25 | 6 [82106000 Chamfered Washer M6 FZB
26 | 26 82108000 Chamfered Washer M8 FZB
27 | 2 |82608000 Washer 38x24x2 DIN9021A

Break all edges

HG

HEDENSTED
GRUPPEN

[scae: Notspecifced tolerance accordin

DS/ISO 2768-m A2

1.5
—1 ﬁ;\\ ‘Surface propetties: fsheer
E=-{®) No 1/2

Materal

Revision:

‘Approved

Date:

Revision Description

HEDENSTED GRUPPEN AS
w
j=]
jo<
©
(22}

1

HG

26/01/2016

nut M12 added

oescrption 2

Quick cut 2011 assembly 1




E(1:3)

Attach the cylinder
fork to Pos 13

5
mmmmmmmmmmmmm

nnnnnnnnnnn

nnnnnnnnn

ate: evision Description
1 HG 26/01/2016 | nut M12 added




Parts List
ITEM QTY PART NUMBER DESCRIPTION
1 2 10203008 Hexagon cylinder head M3x08 FZB
2 3 |10205020 Hexagon cylinder head M5x20 FZB
3 1 10506010 Stop screw M6x10-B
4 4 120406012 Hexagon countersunk head M6x12 FZB
5 1 |207956 Encoder 18 hole 500p
6 1 |207957 Cable w. plug M12 8P 5M
7 1 |30171 Shaft for encoder
8 1 |30174 Bracket for encoder
9 1 |30260 Pulley AT5-748
10 1 |30261 Hub for encoder
11 1 30269 Mountingplate for AT5 Pulley
12 1 |30300 Flange for AT5 pulley
13 1 |473038 Bearing T20xT47x14
14 2 82103000 Washer M3 FZB
15 3 82105900 Washer M5 FZB
16 1 |89720000 Seeger ring for shaft 120
17 1 89847000 Seeger ring for hole T47

Break all edges

HG 1:15 DS/ISO 2768-m A3

Surface properties: Sheet

12
<
£| wuEpEnsTED D
g GRUPPEN 1/2
?g Part No. Material:
el 30262
(Z Description 1:
Revision: | Approved Date: Revision Description é Assembly ATS puIIey
— i T oescription 2.
1 HG 27-09-2015 | Revision changed to numeric fixed end




Parts List
ITEM | QTY PART NUMBER DESCRIPTION
1 4 20406012 Hexagon countersunk head M6x12 FZB
2 1 |30260 Pulley AT5-248
3 1 |30275 Mounting plate for AT5 pulley
4 1 |30300 Flange for AT5 pulley
5 1 |473038 Bearing 6204 2 RS1
6 1 89720000 Seeger ring for shaft 120 din 471
7 1 (89847000 Seeger ring for bore T47 din 472

Cleane with MA-4000 Metal cleane
Lock with loctite 243

Break all edges

tonno

HG 1:15 DS/ISO 2768-m A3
N Sheet:
7

Surface properties:
HEDENSTED
GRUPPEN 1 / 1
———

Tial and m

Confiden

" 30263

Sty

Description 1:

Revision: | Approved Date: Revision Description

Assembly pulley AT5

acoount o coped o tsosed 1 any e peron
HEDENSTED GRUPPEN A/S

"This document

Description 2:

1 HG 28-09-2015 | Revision changed to numeric




AA(1:1)

4x Cleane with MA-4000 Metal cleane

4x Lock with loctite 243

Parts List

ITEM | QTY |PART NUMBER DESCRIPTION
1 1 |30585 Pulley AT5-32
2 1 30805 Mounting plate for AT5 pulley
3 1 |30590 Flange for pulley AT5-32
4 1 89832000 Lock ring, In R32 din 472
5 1 [89715000 Lock ring Out R15 din 471
6 1 [473014 Bearing 6002 2 RS1
7 4 120406020 Hexagon countersunk head M6x20 FZB

Break all edges

Break all edges

tonno

HG 1: DS/ISO 2768-m

Sheet size:

A3

SH™

Surface properties:
HEDENSTED
GRUPPEN
———

Tial and m

Sheet:

1/1

Material:

Confiden

" 30586

Sty

Description 1:

Revision:

Approved

Date:

Revision Description

Assembly AT5 -32 pulley

1

HG

28-09-2015

Revision changed to numeric

aczoun be opied o tisclosed 0yt prson
HEDENSTED GRUPPEN A/S

"This document

Description 2:




@6@@@?909@

Parts List

ITEM QTY |PART NUMBER DESCRIPTION
1 4 110206020 Hexagon cylinder head M6x20 FZB
2 2 10206030 Hexagon cylinder head M6x30 FZB
3 10 |10208016 Hexagon cylinder head M8x16 FZB
4 2 10208020 Hexagon cylinder head M8x20 FZB
5 1 ]10208025 Hexagon cylinder head M8x25 FZB
6 2 11408016 Hexagon bolt M8x16 FZB
7 2 |1506000 Nut M6 FZB
8 1 |17908000 Self-locking nut M8 FZB
9 4 20406012 Hexagon countersunk head M6x12 FZB
10 8 20408016 Hexagon countersunk head M8x16 FZB
11 2 207940 Hinge GN237-60-60
12 1 30702 Stop axle complete
13 1 |30705 Body holder for outer plate
14 1 |30706 Body holder for outer plate
15 1 (30710 Body holder for inner plate
16 1 |30711 Body holder for inner plate
17 1 (30718 Assembly bodyholder QC
18 2 |30740 Lower plate for tigh-support
19 1 |30756 Assembly tigh-support right
20 1 |30757 Assembly tigh-support left
21 1 |30760 Axle for cylinder T32
31 1 |30768 Plate for bodyholder w. rubber
24 4 182106000 Chamfered Washer M6 FZB
25 16 |82108000 Chamfered Washer M8 FZB
26 4  |87606000 Washer 36,5x16,5x3 FZB

Bodyholder is fitted on
models from 2014

Break all edges

Revision:

Approved

Date:

Revision Description

HEDENSTED GRUPPEN A/S

Scale: Not specificed tolerance according to: Sheet size:
HG 1:2 DS/ISO 2768-m A3
7R Surface properties: Sheet:
| = 2 1/2
Part No. Material:
30837
Description 1:
bodyholder for quick cut

1

HG

28-09-2015

Revision changed to numeric

Description 2:




Parts List

ITEM | QTY |PART NUMBER DESCRIPTION
1 1 (20206012 Fitting bolt M6-8x12
2 2 20905005 Stop screw M5x5-F
3 1 (210427 Lock nut M10x1,25 FZB
4 1 |211010 Cylinder RM/8026/M/160
5 2 |215985 Flow control banjo T4 x 1/8"
6 1 (30725 Axle f. pipe - bodyholder lock
7 1 |M100551 Guide for bodyholder - QC
8 1 |M100552 Roundbar for lock - QC

Break all edges

Not specificed tolerance according to;

Sheet size:

Scale:
g5 ¢ HG 1:3 DS/ISO 2768-m A3
g;: E N Surface properties: Sheet:
R N2 1/2
2% & fPatno Material ]
- 2| 30718 Welded Steel Mild
2% 2 [Description 1
Revision: | Approved Date: Revision Description é% § Assembly bodyholder QC
1 HG 28-09-2015 | Revision changed to numeric EE

For Quick Cut




Parts List

ITEM| QTY |PART NUMBER DESCRIPTION
1 2 10206016 Hexagon cylinder head M6x16 FZB
2 24 10208020 Hexagon cylinder head M8x20FZB
3 1 11406020 Hexagon bolt M6x20 FZB
4 4 11410065 Hexagon bolt M10x65 FZB
5 4 1510000 Nut M10 FZB
6 4 1512000 Nut M12 FZB
7 4 197350 Machine shoe M12x70x 170
8 1 30112 Assembly right gable
9 1 30113 Assembly left gable
10 1 30121 Assembly central frame
11 1 30127 Back cross rail with
12 1 30132 Mountingplate for
13 1 30164 Assembly, support controlbox
14 1 30167 Mountingplate for valves
15 1 30210 Assembly for controlbox
16 1 30212 Assembly, plate f. controlebox
17 2 30815 Bracket for transport
18 1 30892 Vertical member for frame
19 1 30970 End cap 70x70mm Black
20 4 30975 End cap 70x40mm Black
21 1 30978 End cap T28mm Black
22 1 30980 End cap 40x40mm Black
23 0,4m |600440 Cable duct metal CF 54 50
24 2 600445 Cable duct U-bracket UC 50-G
25 2 82106000 Washer M6 FZB
26 24 82108000 Washer M8 FZB
4 82110000 Washer M10 FZB

Revision: | Approved Date: Revision Description

Not specificed tolerance act

DS/ISO 2768-m :

HG i

Surface properties: Sheet

HEDENSTED
GRUPPEN
————

D

1/2

30890

Description 1

Frame for Quick Cut

2 MBO 28-03-2017 | Controlbox Support Hight Changed

T Ipescription 2:




(2) ONONONONONONONONO

Parts List @
ITEM|QTY |PART NUMBER DESCRIPTION @
1 4 |10205012 Hexagon cylinder head M5x12 FZB
2 4 110208016 Hexagon cylinder head M8x16 FZB e
3 1 |10208025 Hexagon cylinder head M8x25 FZB
4 2 |11406016 Hexagon bolt M6x16 FZB
5 3 11406020 Hexagon bolt M6x20 FZB @
6 2 11408025 Hexagon bolt M8x25 FZB
7 [ 1 11410050 Hexagon bolt M10x50 FZB @
8 2 |1506000 Nut M6 FZB
9 1 |17906000 Self-locking nut M6 FZB @
10 | 3 |17908000 Self-locking nut M8 FZB
11 1 |17910000 Self-locking nut M10 FZB
12 1 |20206016 Fitting bolt M6-8x16
13 1 |205918 Hub for crosscut knife
14 | 1 |206060-Y Knife for slicing machine 50mm
15 1 |206061 Lock for knife @
16 1 |206084 Air motor LZB 22A049-55 c.cut
17 1 |207854 Assembly console-bracket 2010
18 | 1 |207857 Screen for 150 knife o
19 1 |207863 Bracket for knive screen
20 1 |210300 Cylinder RA/192020/M/25
21 1 |210421 Lock nut M8 FZB @
22 1 |214312 Reed inductive sensor (yellow)
23 1 |214314 Cable w. plug M8 3P 3M
24 | 1 |215750 Elbow swivel T4 x M5 @
25 | 2 |215925 Straight connector 16 x 1/8"
26 | 1 |215980 Flow control banjo T4 x M5 @
27 | 1 |216615 Straight connector 16 x 16
28 1 |216796 Filter sintered 1/80 @ @ @ e e @
29 1 |222300 Ball runner block s.25 wide
30 1 |30442 Assembly mountingplate for
31 1 |30467 Assembly spring system
32 1 |30470 Bracket for pulling of
33 1 |30598 Clamping plate for AT5 Break all edges
34 | 1 |30644 Assembly mountingbracket fe HG “I: 15 N"'5"""“”‘““5“%’;;"‘5“8“2768_ m S"““XZ
35 | 1 |30981 Endcab Yellow rubber 2| Comens =2 o=
36 | 1 [31002 Warning Sign rotating knives [ - S 1/2
37 | 4 [82105900 Washer M5 FZB i & 207862 "™ Welded Steel Mild
38 4 82106000 Washer M6 FZB 1 & [omseimons ]
39 8 82108000 Washer M8 EZB Revision: | Approved Date: Revision Description g E Assembh/ crosscut knife 2010
20 1 |M101054 Spring 11-D9-L45 2 KL 25-04-2016 | T4 Flow control changed to elbow L




A —»

PP

AA (1:1)

RGP L

Parts List
ITEM|QTY|PART NUMBER DESCRIPTION
1 1 |20405012 Hexagon countersunk head M5x12 FZB
2 1 [207929 Compression spring 1,2-8-25
3 1 (30370 Shaft for spring adjustment
4 1 30465 Endpipe for springssytem
5 1 |30466 Washer for springssytem
/\
@ Break all edges —

Scale: Not specificed tolerance according to:
P HG 1:1 DS/ISO 2768-m A4
é;: = Surface properties: Sheet:
i | “mmene 112
é% % Part No.: Material:
siel 30467
ZE g Description 1:
Revision: | Approved Date: Revision Description g2 § Assemb|y Sprinq system
. . . T Description 2:
1 HG 28-09-2015 Revision changed to numeric crosscut knife




@ EOO®W®E®E @O

Parts List

ITEM|QTY|PART NUMBER DESCRIPTION
1 2 /10203008 Hexagon cylinder head M3x08 FZB
2 2 10204010 Hexagon cylinder head M4x10 FZB
3 1 |10206020 Hexagon cylinder head M6x20 FZB
4 4 110206025 Hexagon cylinder head M6x25 FZB
5 1 |1512000 Nut M12 FZB
6 4 17906000 Self-locking nut M6 FZB
7 1 |207903 Gearmotor STM RMI28S 1:10 M6
8 2 1207946 Key 5x5x25mm DIN-6885A
9 | 1 |207956 Encoder 18 hole 500p
10 | 1 |207957 Cable w. plug M12 8P 5M
11 | 1 |30144 Small engine bracket
12 | 1 |30173 Bracket for encoder
13 | 1 |30600 Pulley AT5 Z32 gear side
14 | 1 |30780 Shatft for crosscut knife
15 | 1 |600455 Cabel gland M20 15-12
16 | 2 |82103000 Washer M3 FZB
17 | 2 |82104000 Washer M4 FZB
18 | 8 [82105900 Washer M5 FZB
19 | 1 |82112000 Washer M12 FZB
20 | 1 |87606000 Washer 16,4x17x3 FZB

Break all edges

Revision:

Approved

Date:

Revision Description

HG

HEDENSTED
GRUPPEN

Not specificed tolerance according to; Sheet size:

1:17 DS/ISO 2768-m A3

Surface properties: Sheet

Part

207959

— &R\
— & 1/2

Description 1

Gear for crossent knife 2010

1

HG

27-09-2015

Revision changed to numeric

Description 2:




Parts List Parts List
ITEM|QTY|PART NUMBER DESCRIPTION ITEM|QTY|PART NUMBER DESCRIPTION
1 2 110208020 Hexagon cylinder head M8x20FZB 9 1 |30335 Right arm for pawholder
2 4 110208025 Hexagon cylinder head M8x25 FZB 10 | 2 |30400 Hinge for pawlock
3 4 110208030 Hexagon cylinder head M8x30 FZB 11 | 1 |30410 Shatft for hinge - pawholder
4 2 |10210020 Hexagon cylinder head M10x20 FZB | 12 | 2 |30420 Hinge for pawlock part f. arm
5 1 |11408060 Hexagon bolt M8x60 FZB 13 | 1 |30595 Bracket for pull - belt
6 1 |1508000 Nut M8 FZB 14 | 1 |30598 Clamping plate for AT5
7 2 1207845 Slide bushing T20xT23x20 15 | 4 |82108000 Washer M8 FZB
8 1 |222300 Ball runner block s.25 wide 16 | 2 |82110000 Washer M10 FZB

Break all edges

Scale: Not specificed tolerance according to; Sheet size:
HG 1:4 DS/ISO 2768-m A3
R | surtace properties: Sheet
SgpEaeTEe & 1/2
———
Part No. Material:
207962

Description 1

@ @ Revision: | Approved Date: Revision Description

Assembly arm-pull pawholder

o
T Ipescription 2:

1 HG 27-09-2015 | Revision changed to numeric E




Parts List
ITEM|QTY |PART NUMBER DESCRIPTION
1 2 110204020 Hexagon cylinder head M4x20 FZB
2 4 10205016 Hexagon cylinder head M5x16 FZB
3 2 10205020 Hexagon cylinder head M5x20 FZB
4 2 10205025 Hexagon cylinder head M5x25 FZB
5 4 (10206012 Hexagon cylinder head M6x12 FZB
6 8 (10206016 Hexagon cylinder head M6x16 FZB
7 2 10206020 Hexagon cylinder head M6x20 FZB
8 6 |10208020 Hexagon cylinder head M8x20FZB
9 1 |11410030 Hexagon bolt M10x30 FZB
10 | 2 |1504000 Nut M4 FZB
11 1 [1510000 Nut M10 FZB
12 | 2 |17905000 Self-locking nut M5 FZB
13 | 2 |20205016 Fitting bolt M5-6x16
14 2 ]207865 Bearing for pawgrib
15 2 207948 Roller for paw cut w. bushing
16 1 207969 Pawcut system left 2010
17 1 1210320 Cylinder RA/192032/M/25
18 1 (210340 Cylinder RA/192032/M/80
19 | 2 |210427 Lock nut M10x1,25 FZB
20 | 2 |214115 F-Bracket QM/8025/25
21 2 |215760 Elbow swirvel @6 x 1/8"
22 2 1215985 Flow control banjo @4 x 1/8"
23 1 |30356 Assembly back plate for
24 1 |30375 Shaft for turning, pawsystem
25 1 |30396 Assembly, front plate for
26 2 |30455 Bracket for stop, pawknife
27 1 |30566 Shaft for turning
28 1 |30570 Plate for mounting pawgrib
29 1 |30575 Block for pawgrib
30 1 |30576 Bracket for pawposition
31 1 |30580 Adjustmentplate for pawgrib
32 2 |30641 Assembly bracket f.
33 2 [30642 Shaft for cylinders
34 4 (30643 Spacer 12,2 x 21,8
35 | 2 |473013 Bearing &10x@26x8
36 | 2 [76005012 Buttonhead bolt M5x12 FZB
37 | 6 (82105900 Washer M5 FZB
38 | 4 (82106000 Washer M6 FZB
39 | 6 (82108000 Washer M8 FZB
40 1 89710000 Seeger ring for shaft @10
41 1 [M102712 Paw Clamp Assembly

Break all edges

scale: Not specificed tolerance according to: [Sheet size:
HG 1:2,7 A3

Surface properties: [sheet:
R prope

HEDENSTED
_ERUPPEN N2 1 /3

Part No. Material:

207971

[Description 1:

Revision: | Approved Date: Revision Description

HEDENSTED GRUPPEN A/S

Pawsystem 2010 left side jam

[Description 2:

2 KL 15-03-2018 | Paw clamp changed to M102712




Parts List

ITEM | QTY PART NUMBER DESCRIPTION
1 1 |30456 Roll for pawknife
2 1 |207950 Slide Bearing PAP-0608P10

Break all egdes

Break all edges

Not specificed tolerance according to:

Sheet size:

Scale:
e HG 2:1 DS/ISO 2768-m A4
é;: = Surface properties: Sheet:
| memer 11
ég % Part No.: Material:
2 o] 207948
?% g Description 1:
Revision: | Approved Date: Revision Description gf::’ § Roller for paw cut w. bushinq
. Eé T Joescription 2:
1 HG 28-09-2015 | Revision changed to numeric I




Parts List
ITEM|QTY | PART NUMBER DESCRIPTION
1 4 110204012 Hexagon cylinder head M4x12 FZB
2 4 110204016 Hexagon cylinder head M4x16 FZB
3 4 110204018 Hexagon cylinder head M4x18 FZB
4 2 10205012 Hexagon cylinder head M5x12 FZB
5 2 110206012 Hexagon cylinder head M6x12 FZB
6 4 120404010 Hexagon countersunk head M4x10 FZB
7 2 20406020 Hexagon countersunk head M6x20 FZB
8 1 |207825 Paw knife CC HSS110/62-40-4mm
9 2 207840 Slide bushing 1T14xT16x20
10 1 |207976 Left Screen for paw blow
11 1 |207982 Ball runner block s.15 long
12 1 |207984 Ball guide rail s.15/95mm
13 1 |210330 Cylinder RA/192032/M/20
14 | 2 |210427 Lock nut M10x1,25 FZB
15 | 2 |215925 Straight connector 16 x 1/8"
16 1 |30237 Mountingplate for left
17 1 |30238 Top for console, pawknife
18 1 |30250 Bracket for pawknife
19 1 |30285 Mountingpiece for left
20 1 |30323 Assembly, branch for turning
21 1 [30979 Protection strip for pawknife
22 1 |31004 Warning Sign knives
23 | 10 [{82104000 Washer M4 FZB
24 | 2 |82105900 Washer M5 FZB
25 | 2 |82106000 Washer M6 FZB
26 4 |M100889 Groove nut 6,5 x 64 - M4

Put Protection strip for

Break all edges . - .
protection during assembling

Break all edges

Scale: Not specificed tolerance according to; Sheet size:
HG 1:2 DS/ISO 2768-m A3
R | surtace properties: Sheet
FERGREEN N2 1/2
———

Part No Material:

207969

Description 1

Revision: | Approved Date: Revision Description

Pawcut system left 2010

HEDENSTED GRUPPEN A/S

Description 2:

1 KL 19-12-2016 | 2x M6x12 changed to M6x20




Parts List
ITEM|QTY |PART NUMBER DESCRIPTION
1 2 110204020 Hexagon cylinder head M4x20 FZB
2 4 110205016 Hexagon cylinder head M5x16 FZB
3 2 10205020 Hexagon cylinder head M5x20 FZB
4 2 [10205025 Hexagon cylinder head M5x25 FZB
@ 5 4 110206012 Hexagon cylinder head M6x12 FZB
6 8 |10206016 Hexagon cylinder head M6x16 FZB
7 2 10206020 Hexagon cylinder head M6x20 FZB
@ 8 6 |10208020 Hexagon cylinder head M8x20FZB
9 1 |11410030 Hexagon bolt M10x30 FZB
@ 10 | 2 |1504000 Nut M4 FZB
11 1 |1510000 Nut M10 FZB
12 | 2 |17905000 Self-locking nut M5 FZB
a 13 | 2 |20205016 Fitting bolt M5-6x16
14 2 207865 Bearing for pawgrib
Q 15 | 2 |207948 Roller for paw cut w. bushing
16 1 1207973 Pawcut system 2010 - right
17 1 1210320 Cylinder RA/192032/M/25
0 18 1 1210340 Cylinder RA/192032/M/80
19 | 2 |210427 Lock nut M10x1,25 FZB
e 20 | 2 |214115 F-Bracket QM/8025/25
21 2 |215760 Elbow swirvel @6 x 1/8"
22 2 |215985 Flow control banjo @4 x 1/8"
@ 23 1 130232 Assembly front plate for
24 1 130233 Assembly back plate for
@ 25 1 130375 Shaft for turning, pawsystem
26 2 |30455 Bracket for stop, pawknife
27 1 30566 Shaft for turning
e 28 1 130570 Plate for mounting pawgrib
29 1 |30575 Block for pawgrib
@ 30 1 130576 Bracket for pawposition
31 1 130580 Adjustmentplate for pawgrib
32 2 |30641 Assembly bracket f.
G 33 2 |30642 Shaft for cylinders
34 4 30643 Spacer 12,2 x 21,8
35 2 |473013 Bearing @10x@26x8
36 | 2 |76005012 Buttonhead bolt M5x12 FZB
37 | 8 |82105900 Washer M5 FZB
@ 38 | 2 |82106000 Washer M6 FZB
39 | 6 |82108000 Washer M8 FZB
40 1 189710000 Seeger ring for shaft @10
@ 41 1 |M102712 Paw Clamp Assembly

Break all edges

scale: Not specificed tolerance according to: [Sheet size:
1:25 A3
sheet:

Surface properties:
R prope

HEDENSTED
_ERUPPEN N2 1 /2

Part No. Material:

207975

[Description 1:

Pawsystem 2010, right side jam

Revision: | Approved Date: Revision Description

HEDENSTED GRUPPEN A/S

[Description 2:

‘account be copied or disclosed to any third person.

"This Gocument is st

2 KL 15-03-2018 | Pow clamp changed to M102712




Parts List
ITEM | QTY |PART NUMBER DESCRIPTION
1 4 110204012 Hexagon cylinder head M4x12 FZB
2 4 110204016 Hexagon cylinder head M4x16 FZB
3 4 110204018 Hexagon cylinder head M4x18 FZB
4 2 10205012 Hexagon cylinder head M5x12 FZB
5 2 10206012 Hexagon cylinder head M6x12 FZB
6 4 |20404010 Hexagon countersunk head M4x10 FZB
7 2 120406020 Hexagon countersunk head M6x20 FZB
8 1 |207825 Paw knife CC HSS110/62-40-4mm
9 2 |207840 Slide bushing T14xT16x20
10 1 |207974 Right Screen for paw blow
11 1 |207982 Ball runner block s.15 long
12 1 |207984 Ball guide rail s.15/95mm
13 1 210330 Cylinder RA/192032/M/20
14 2 |210427 Lock nut M10x1,25 FZB
15 2 |215925 Straight connector 16 x 1/8"
16 1 |30231 Mountingplate for Right
17 1 |30238 Top for console, pawknife
18 1 |30250 Bracket for pawknife
19 1 |30251 Mountingpiece, right pawknife
20 1 ]30323 Assembly, branch for turning
21 1 |30979 Protection strip for pawknife
22 1 |31004 Warning Sign knives
23 10 |82104000 Washer M4 FZB
24 2 82105900 Washer M5 FZB
25 2 |82106000 Washer M6 FZB
26 M100889 Groove nut 6,5 x 64 - M4

Put Protection strip for
protection during asembling

Break all edges

Scale: Not specificed tolerance according to: Sheet size:
HG 1:2 DS/ISO 2768-m A3
7R | Surtace properties: Sheet:
HEDENSTED
GRUPPEN 3 1 /2

Part No Material:

207973

Description 1

Pawcut system 2010 - right

Revision: | Approved Date: Revision Description

Description 2:

1 KL 19-12-2016 | 2x M6x12 changed to M6x20




Parts List Parts List
ITEM | QTY | PART NUMBER DESCRIPTION ITEM | QTY | PART NUMBER DESCRIPTION
1 |30410 Shaft for hinge - pawholder 1 2 /10208020 Hexagon cylinder head M8x20 FZB
2 130420 Hinge for pawlock part f. arm 2 4 110208025 Hexagon cylinder head M8x25 FZB
1 |30593 Sensor plate for stretch 3 4 110208030 Hexagon cylinder head M8x30 FZB
1 |30594 Assembly pullbracket for 4 1 /11408060 Hexagon bolt M8x60 FZB
1 |30598 Clamping plate for AT5 5 1 |1508000 Nut M8 FZB
1 [49605015 High Nut M5x15 FZB 6 1 (20405010 Hexagon countersunk head M5x10
4 182108000 Chamfered Washer M8 FZB FZB
2 /10210020 Hexagon cylinder head M10x20 FZB 7 2 1207845 Slide Bearing GFM-2023-21
2 /82110000 Chamfered Washer M10 FZB 8 1 (222300 Ball runner block size 25
9 1 |30367 Left arm for pawholder
2 30400 Hinge for pawlock

Break all edges

tonno

HG

HEDENSTED
GRUPPEN
————

Tial and m

Scale: Not specificed tolerance act

DS/ISO 2768-m :

Surface properties: Sheet

1/2

Confiden

iy

" 207977

Description 1:

Revision:

Approved

Date: Revision Description

acoount o coped o tsosed 1 any e peron
HEDENSTED GRUPPEN A/S

Arm for pull pawholders left

1

HG

28-09-2015 | Revision changed to numeric

Description 2:

"This document




Parts List
ITEM | QTY PART NUMBER DESCRIPTION
1 1 /11408020 Hexagon bolt M8x20 FZB
2 1 197002 Axle joint alu star 1058-030-00
3 1 20206012 Fitting bolt M6-8x12mm
4 2 (20410020 Hexagon countersunk head M10x20 FZB
5 1 207896 Tube for contact
6 1 207897 Brace for contact
7 1 [207991 Brace for foot pedal (5)
8 1 207992 Safty brace for knee pedal

Break all edges

tonno

HG 1:3 DS/ISO 2768-m A3

Surface properties: Sheet

HEDENSTED ir[@%j 11

GRUPPEN

Tl and m

Part

207979

ety c

Description 1

Revision: | Approved Date: Revision Description

Plate f/knee pedal complet2010

entis onfden s
ccount be copied or disclosed 1o any third person.
HEDENSTED GRUPPEN A/S

"This docum

Description 2:

1 HG 28-09-2015 | Revision changed to numeric




PARTS LIST
ITEM QTY PART NUMBER DESCRIPTION
1 4 10206020 Hexagon cylinder head M6x20 FZB
2 1 212110 Cylinder PRA/182032/M/320
3 1 214115 F-Joint QM-8025-25
4 1 214158 L-Joint QA-8032-24
5 1 215655 Flow control banjo 16 x 1-8" CYL
IN
6 1 215760 Elbow swirvel 16 x 1/8"

Flow adjustment
Full ind - 3,5 turns out

Break adjustment
Full ind- 3/4 turn out

Break all edges

HG 1:2 DS/ISO 2768-m A3

)
<
b m Surface properties: Sheet
g MERteeen.  |=—=1\ No 1/1
?D Part No. Material.
al__ 210179
g Description 1:
Revision: | Approved Date: Revision Description é Cylinder for paw stretch
.. . T Ipescription 2:
1 HG 28-09-2015 | Revision changed to numeric Combi cut




Parts List
ITEM| QTY PART NUMBER DESCRIPTION
1 12 10204020 Hexagon cylinder head M4x20 FZB
2 8 [10206016 Hexagon cylinder head M6x16 FZB
3 4 110206020 Hexagon cylinder head M6x20 FZB
4 6 |10208020 Hexagon cylinder head M8x20FZB
5 2 10208030 Hexagon cylinder head M8x30 FZB
6 4 110208035 Hexagon cylinder head M8x35 FZB
7 2 17908000 Self-locking nut M8 FZB
8 2 120406025 Hexagon countersunk head M6x25 FZB
9 4 120408016 Hexagon countersunk head M8x16 FZB
10 4 1207872 Spacer for connetion plade
11 1 207877 Connection bracket, tower
12 1 |207887 Horisontial console for tower
13 1 |207895 Horisontial console model ES
14 1 |214160 L-Bracket QA/8040/24
15 4 |214312 Reed inductive sensor (yellow)
16 4 1214314 Cable w. plug M8 3P 3M
17 1 |214900 D-Bracket QA/8040/23
18 2 |215730 Elbow swirvel 16 x 1/8"t
19 2 215850 Tee 16 x 16 x 16
20 2 |215992 Flow control Banjo 16 x 1/4"
21 2 (222315 Ball runner block s.15 wide
22 1 |222337 Ball guide rail s.15/700mm
23 1 |30291 Bracket assembly for
24 12 82108000 Washer M8 FZB
25 2 |M101624 Cylinder PRA/182040/M/250
26 2 |M102018 Valve no-return, pilot operated, T6 x 1/4"t
27 1 |M102579 Reinforcement for tower
28 2 |M102594 Spacer for Cylinder Bracket
29 1 |M102599 U-bracket for trianglecut, model 2017
30 1 |M102600 Connection nut for cylinders

Break all edges

HG

HEDENSTED
GRUPPEN

Part

207883

Scale: Not specificed tolerance according to! Sheet size:

1:7 DS/ISO 2768-m A3
m Surface properties: Sheet:
— I\ 1/2
Material:

Description 1

Revision:

Approved

Date:

Revision Description

Frame for spade lift

3

MBO

28-03-2017

1 cylinder + 1 No-return valve added

Description 2:

Quick cut 2017




Parts List

ITEM | QTY | PART NUMBER DESCRIPTION
1 2 110205012 Hexagon cylinder head
M5x12 FZB
2 1 (214180 Mounting brace
3 1 |215535 Panel mounting nut
4 1 |215538 Gauge 0-4Bar 1/8" T50mm
5 2 |215760 Elbow swirvel 16 x 1/8"
6 1 [216205 Regulator 3,5 bar 1/8"
7 2 (82105900 Chamfered Washer M5 FZB

Mount plug in the back
Use liquid seal

Use liquid seal when gauge

IS mounted

Notice flow direction

Break all edges

Not specificed tolerance according to:

Sheet size:

Scale:
e HG 1:2 DS/ISO 2768-m A4
é;: = Surface properties: Sheet:
£ F| mmmer 11
ég g Part No.: Material:
Siel 207995
ZE g Description 1:
Revision: | Approved Date: Revision Description i Regulator for stretch assembly
.. . T |pescription 2:
1 HG 28-09-2015 | Revision changed to numeric pescrpion®

Combi cut




PARTS LIST
ITEM|QTY |PART NUMBER DESCRIPTION

1 1 |197322 Valve Soft starter 1/4" 24VDC

2 2 210175 Quick clamp 72 series

3 2 210176 Wall bracket with clamp 72 series

4 1 ]210178 Regulator with filter 1/4" 0,3-10 bar
G (AutoDrain)

5 1 /210185 Sight feed lubricator 1/4"

6 1 /210195 Connection block 1/4" for B72 serie
° 7 1 |210196 Cover for regulator

8 1 /210198 Connection block for B72 serie

9 1 |215550 Gauge 0-10 bar 1/8" T40
@ 10 | 1 [215940 Straight connector T10 x 1/4"

11 | 1 |216358 Elbow 1/4"t x 1/4" (M/F)

12 | 1 |216537 Elbow swivel T8 x 1/4"

13 | 1 |216739 Plug flange 1/4" w. gasket
e 14 | 1 |217020 Quick release coupling Socket 1/4" male

15 | 1 |217051 Quick release coupling Plug 1/4" male

16 1 |M102031 Filter silencer 1/4"

Break all edges

HG 1:15 DS/ISO 2768-m A3

8

Surface properties: Sheet

[}
<
25| uEpEnsTED &
58 GRUPPEN No 1/1
§§§ ?g Part No Material:
- 2| m102016
5% 2 Description 1:
Revision: | Approved Date: Revision Description |§j§ o} Air connection unit CC & QC 2016
H E Description 2:
2 KL 13-04-2016 | Made Filter, oiler, softstart and reduc. manom




Knife down

R1
i
O KX
AN
N
| -
14

O~

VM10

—— — C— - — - — . — - —

V10 V1

&

V37

Stretch cyl

A

Turn Pawcut R

7]

B4, 24
b 2

BLANK

el

V38
15 °
@ ‘
1N1
AN
| - y
B
2
ﬂﬁ_--—--j-

Turn Pawcut L

V28

Qg

Tailroller In Body hold
V32
&3}
=~ 4
I\\\I I\\\I
X X
V33
a7 ?!.I JE .i!* 18

oL B4
2 viL o,
3 5|1

Quick cut 201

Parts list 0DS-0618-S5

Material:

Scale:

First angel

=

L

NN
(i) NoRGREN

VESTERLUNDVEJ 18
HVIDKARVEJ 31A

2730 HERLEV

+45 44914166

5250 ODENSE SV +45 66139333

Drawnby:  njo ‘ Date:  27.06.2016
0DS-0618-35714-A5
Supersedes

- et selskab i IMipic [IM1




Knife down

R1
i
O KX
AN
N
| -
14

O~

VM10

—— — C— - — - — . — - —

V10 V1

&

V37

Stretch cyl

A

Turn Pawcut R

7]

B4, 24
b 2

BLANK

el

V38
15 °
@ ‘
1N1
AN
| - y
B
2
ﬂﬁ_--—--j-

Turn Pawcut L

V28

Qg

Tailroller In Body hold
V32
&3}
=~ 4
I\\\I I\\\I
X X
V33
a7 ?!.I JE .i!* 18

oL B4
2 viL o,
3 5|1

Quick cut 201

Parts list 0DS-0618-S5

Material:

Scale:

First angel

=

L

NN
(i) NoRGREN

VESTERLUNDVEJ 18
HVIDKARVEJ 31A

2730 HERLEV

+45 44914166

5250 ODENSE SV +45 66139333

Drawnby:  njo ‘ Date:  27.06.2016
0DS-0618-35714-A5
Supersedes

- et selskab i IMipic [IM1




S<7\ N

Hedensted Gruppen A/S

Drawing no. 0ODS-0618-35314-A5 Date: 26-04-2016
Parts of list ODS-0618-S5 Design: Bjarne Steerkaer
Drawing Quick Cut 2011 A4-10839
Iltem [ No. |Descreption Norgren Ident. no.
1 1 |Cyl Cl4 RA/192020/M/25
2 1 [Nut M/P1501/60
3 1 |Banijo flow control V37 C0K510405
4 1 |valve, no-return pilot operator g6 x 1/8" V38 C01GNO0618
4,1 1 |Y-connector 2 x g4 C00820400
4,2 1 |Straight connector g4 x female 1/8" C02260418
4,3 1 |Reduetion stem g6 pipe x g4 C00230604
4,4 1 |Straight connector g4 x M5 C02250405
4,5 1 |[Elbow swirvel g4 x M5 C02470405
5 2 |[Cyl C15-16 RA/192032/M/80
6 2 |F-Mounting QM/8025/25
7 2 [Nut M/P1501/89
8 4 [Banjo flow control V28-V31l C0K510418
9
10 1 |Cyl C17 RA/192025/M/25
11 1 |F-Mounting QM/8020/25
12 1 [Nut M/P1501/60
13 2 [Swivel C02470405
14 2 |y-connector C00820400
15
16 1 |Cyl C18 RM/8026/M/160
17 2 |Banjo flow control V32-V33 C0K510418




Knife motor

a6

M01
1
26 lige
2706 lige

2196 V1T 2 |8

oN
cZiB) il
o

<=Til VM10 B1 I; . —I

210

Tailknife R Tailknlfel./@

Main air supply

O,

Til VM10 B2 o0 i @ i
) L ll_ B
OO )

Quick cut 201

Parts list 0DS-0618-S6

Material:

Scale:

First angel

=

Drawnby:  njo ‘Dare 27.06.2016
Drawing no.
VESTERLUNDVEJ 18 2730 HERLEV ~ +45 44914166
r:" NORGREIN - ik(ies 314 5250 OENSE SV +45 66139333 0DS-0618-35714-A6
Supersedes

- et selskab i IMipic [IM1



ST\ N

iy
vy NORGREN
V2
Hedensted Gruppen A/S
Drawing no. ODS-0618-35314-A6 Date: 07-04-2017
Parts of list ODS-0618-S6 Design: Bjarne Steerkaer
Drawing Quick Cut 2011 A4-10839
ltem | No. |Descreption Norgren Ident. no.
1 1 |Air Motor MO1 LZB22A049-55
2 1 |Silencer T40C1800
3 2 |Straight adaptor C02250618
4 1 [Straight union C00200600
5
6 2 |Air Motor M02-M03 LZB22A049-55
7 4 [Swivel C02470818
8 2  |Swivel C02470828
9 2 |[Silencer T40C1800
10
11 1 |Valve V17 V60A413A-A313J
12 1 |Connector M/P43313/3
13 1 [Swivel C02470818
14 1 [Swivel C02470618
15 1 |Silencer T40C1800
16
17 1 |Valve V18 V61B413A-A313]
18 1 |Connector M/P43313/3
19 2 |Swivel C02470828
20 1 |Silencer T40C2800
21 2 |Swivel Y adaptor C00820800
22
23 1 |Plug Male 234110028
24 1 [Adaptor 4215-08
25 1 [Filterregulator FR B72G-2GK-AL3-RMN
26 1 [Tamper resistant 4255-51
27 1 |Gauge 18-013-989
28 2 |Plug Male 160050028
29 2 |Quikclamp and Wall mount 4214-52
30 2 |Quikclamp 4214-51
31 1 [Porting blok 4216-52
32 1 [Straight adaptor C02251028
33 1 |Lubricator L72M-2GP-ETN
34 1 [Swivel C02470828
34,1 1 |Elbow male 1/4" female 1/4" 150430028
34,2 1 [Quick Coupling female 1/4" 40208
34,3 1 |valve softstarter 1/4" 24vdc P72F-2GC-PFA
34,4 1 |Filter silencer 1/4" MB002B
35
36 1 [Swivel C02471038
37 1 |Oil removal filter FF F73C-3GD-ATO
38 1 [Swivel C02471038
39 1 |Union Tee C00601000
40 1 [wall mounting bracket 4424-50
41
42 1 |Valve V1-V16 VM101604247
43 2 [Plug @6 110040600
44 1 [Cabel 3 m D Sub 90gr. V12088-E03
45




Stretch eyl

Spade down
T lind
Spade down op cylinder
Bottum down
() (25)
O : Pawcut L
|E| V39
V23 ]
R10
O i 09 :
I\\I R
I_\l\ 2 & \'\_I
11
AV
|\\| P
py = -
c6
(W] 24 V40
o]

oY
QO
o

u
O

7.1 .

o
26 26

26 26 26 26
Ve ARE V9 o 12

V2 L |2 E\%\l[ :W ngNK gLSANK XLGANK W[lAl[ J/\M [IA” !M‘ [IA” W

Material: Scale: First angel

Quick cut 2011 g @

Parts list 00S-0618-S7
‘Dare 19.06.2017

Drawn by njo

N\ VESTERLUNDVEJ 18 2730 HERLEV  +45 44914166 | "
m!' NORGREIN - ik(ies 314 5250 OENSE SV +45 66139333 0DS-0618-35714-A17
o

Supersedes

- et selskab i IMipic [IM1




ODS-0566-S1

S</\ N

‘1‘%" INIO R G RRREN

Hedensted Gruppen A/S

Drawing no. ODS-0618-35314-A7 Date: 07-04-2017
Parts of list ODS-0618-S7 Design: Bjarne Steerkeer
Drawing Quick Cut 207811 A4-10839
ltem | No. |Descreption Norgren Ident. no.
1 1 [Cyl C1 PRA/182032/M/320
2 1 |F-Mounting QM/8025/25
3 1 |L-Mounting QA/8032/24
4 1 [Swivel C02470618
5 1 |Banjo flow control V20 C0L510618
6
7 2 |Valve V19 R0O7-100-RNEG
8 2 |Bracket M/P71273/3
9 2 |Gauge M1 18-013-011
10 9 |Swivel C02470618
11 2 |Mounting nut 2962-04
12
13 2 |Cyl C2+C19 PRA/182040/M/250
14 1 |F-Mounting QM/8040/25
15 1 |L-Mounting QA/8040/24
16 2 |Banjo flow control V23+V39 C0K510628
17 2 |valve, no-return pilot operator @6 x 1/4" V24+V40 CO1GNO0628
17,1 2 |Tee g6 X 96 X g6 C00600600
17,2 2 |Elbow swirvel g6 x 1/8" C01470618
18 2 |Cyl C3-C4 RA/192032/M/25
19 2 |F Mounting QM/8025/25
20 2 |Nut M/P1501/89
21 4 [Swivel C02470618
22 2 |Swivel Y adaptor C00820600
23
24 2 |Cyl C5-C6 RA/192032/M/20
25 4 [Nut M/P1501/89
26 5 [Straight adaptor C02250618
27 16 |Mounting brace M/P72816
28 2 |1/8" silencer T40C1800
29 1 [1/8" switch valve V25 T65C1800
30 1 [1/8" solenoid 5/2 valve V26 V60A513A-A313J
31 1 |sochet 22mm M/P43313/3

S4

Side 1



Customer: Hedensted Gruppen A/S

Project: Quick_Cut_2011_05

Hedensted Gruppen A/S
Vejlevej 15a

DK-8722  Hedensted
TLF: 7589 12 44
FAX:7589 11 80

Project title: Quick_Cut_2011_05

[% M@MME] Customer: Hedensted Gruppen A/S

Filename: Quick_Cut_2011_05

Ormhgjgardvej 15 Last printed: 23-02-2018 09:24:49

Case no.: Quick_Cut_

DK-8700 Horsens TIf. 75641899
Last checked: 13-12-2017 15:32:50

Page: A of 16




Index

Information
01-05-2017 10:08:54

Declaration of incorporation
20-04-2017 07:27:44

Main Circuit
13-12-2017 15:37:14

230VAC & 24VDC Control Circuit
01-05-2017 08:21:44

Emergency stop Circuit
13-12-2017 15:31:18

Emergency stop Circuit
23-02-2018 08:40:34

Frequency converter Control circuit
23-02-2018 09:23:48

PLC AND PANEL
23-02-2018 09:24:26

PLC Input X0 - X7
23-02-2018 09:23:48

PLC Input X10 - X17
20-04-2017 08:58:02

PLC Input X20 - X27
20-04-2017 08:58:14

PLC Output YO - Y7
13-12-2017 15:31:46

PLC Output Y10 - Y17
20-04-2017 08:54:24

PLC list
20-04-2017 08:58:38

Cable list
13-12-2017 15:37:02

Part list
13-12-2017 15:37:02

10

11

12

13

16

[% M@MM{E] Project title: Quick_Cut_2011_05
Customer: Hedensted Gruppen A/S

Filename: Quick_Cut_2011_05

Ormhgjgardvej 15 Last printed: 23-02-2018

09:24:49

Case no.: Quick_Cut_

DK-8700 Horsens TIf. 75641899

Last checked: 23-02-2018 09:24:34

Page: B of 16




Information

WIRE IDENTIFICATION:

The wire is identified with the terminal number of the component.

WIRE COLOUR:

MAIN CIRCUIT: Phase Black
Neutral  Light blue

DC CONTROL CIRCUIT: 24VDC Dark blue
ovDC White

THE FOLLOWING COLOUR ID IS TAKEN FROM DS/EN 60757

BK BLACK
BN BROWN
RD RED

OG ORANGE
YE YELLOW
GN GREEN
BU BLUE
VT VIOLET
GY GREY
WH WHITE
PK PINK

ALL SYMBOLS USED IS TAKEN FROM DS/EN 166

The following mounting wires must be used unless other instructions is noted.
Main circuit:

400VAC Phase = HO07V2-K 1x2,5-4-6-10-16-25-35-50mm?2 Black
400VAC Neutral = HO7V2-K 1x2,5-4-6-10-16-25-35-50mm2 Light Blue
400VAC Ground = HO7V2-K 1x2,5-4-6-10-16-25-35-50mm2 Yellow/Green

230VAC Phase =HO07V2-K 1x1,5mm2 Black
230VAC Neutral = HO7V2-K 1x1,5mm2 Light Blue
230VAC Ground = HO7V2-K 1x1,5mm2 Yellow/Green

24VDC Phase = H07V2-K 1x0,75mm2 Dark Blue

24VDC Neutral = H07V2-K 1x0,75mm2 White
24VDC Ground = HO07V2-K 1x0,75mm2 Yellow/Green

All wire ends must be fitted with pins or cable shoes before mounting.

Marking of components, terminals, wires, cables.
Are according to standard DS / EN 60204-1 and electrical diagram

Project: Quick_Cut_2011_05

‘ !E IAUTDM ATIC I Customer: Hedensted Gruppen A/S Case no.: Quick_Cut_2011_05

TIf. 75 84 18 89 - vs-automatic.dk || Last printed: 23-02-2018 09:24:49 Filename: Quick_Cut_

En del af TS-GRUPPEN - Danmarks steerkeste El & Energi Installator Last cheked: 01-05-2017 10:08:54 Page: D of 20




DECLARATION OF INCORPORATION

Directive 2006/42/EF, Annex II, B

Manufacturer

Firm: VS AUTOMATIC A/S
Address: Ormhgjgardvej 15
DK-8700 Horsens
Phone: +45 75 64 18 99
Fax: +45 75 64 18 09
Email: info@vs-automatic.dk

Herewith declares that

Component: Controlpanel

Type: Quick_Cut_2011_05 Year of manufator:

is intended to be incorporated into machinery or to be assembled with other
machinery to constitude machinery covered by Directive 2006/42/EC

does therefor not in every respect comply with the provisions of this directive
does comply with the provisions of the following other EC directives

EC directives

EC machine directive 89/392/EEC, as per 91/386/EEC, 93/68/EEC, 93/44/EEC
EC low-voltage directives 73/23/EEC, as per 93/68/EEC, 93/465/EEC

EC EMC directive 89/336/EEC as per 92/31/EEC, 93/68/EEC, 93/465/EEC

Harmonized standards
EN60204-1 Safety of Machinery Electrical Equipment of Machines

EN60439-1 Low-voltage switchgear and controlgear assemblies part 1: Type-tested

and partially type-tested assemblies

And furthermore declares that it is not allowed to put the machinery into service
until the machinery into which it is to be incorporated or of which it si to be a

component has been found and declarede to be in conformity with the provisions of

Directive 98/37/EC and with national_imﬁ_lementatio_n legislation i.e. as a whole,
including the machinery referred to in this declaration

Machine: Quick_Cut_2011_05

Machine No.: 207811

Type: Year of manufactor:
Manufactor: Hedensted Gruppen A/S

Indentification of signature:

Firm: VS AUTOMATIC A/S

Address: Ormhgjgardvej 15
DK-8700 Horsens

2011

2011

— -~ )
Date: Signature ,{:? 77a) S/Lgéf(}/[_"&fi,ﬂ

23-02-2018

Torben Steffensen

(VS AUTOIMAIIE) [ e oo sorr o0
Project: Quick_Cut_2011_05

File: Quick_Cut_2011_05

Ormhgjgardvej 15
DK-8700 Horsens Printed: 23-02-2018 09:24:49

Case no.: Quick_Cut_

TIf. 75641899

Changed: 20-04-2017 07:27:44

Page: E

of 16




VS ic AIS Filename: Quick_Cut_2011_05

L1 >p2.1
° AN >
2.5mm2 2.5mm2 2.1
2, 5mm2
-E1.6
~lw
4.1 s =R,
|z m o
-X1 [ e
' o
.
JZ 3x2, 5 Do 16A
’ . ' | N
W2 —=f
L m
. -
: ol
: -
L 12\ 2
' - . o
‘ (3/13) )8
- | o3}
[5/21] : © | 2.5mm2
1 -
w : NE
o ! firg
@ . ~
&S : -K3. 5
3 : (3/14) )2
& ‘ g
_ =Wl w
5 -s1.2 ool A %
=N\ A\g - .
8 ° =z m| s
SN )] 1 5]
: _ AFIL $
: Zi'B‘ FILTER |3
| Z hel -
'S m
=<
n
(o]
- =z ©
NN |
| hel ©
=1 m -
PR
—utel fo--f |8
P ; (5/4)| . - N
JZ 3x2,5 Lo . cl < s‘ o[ ©
' ' | m ©
-W1.1 4447;&5{4‘4‘@{* ! o
M L : 2
. '
h: z: U: 7W1'6:7 -
| ‘ m‘ ?
| CY-JZ 4x0,75 ~ B
=<
(@)]
3 POL. 16A CABINET
MALE SOCKET 700X500X250
-M1.6
SUPLLY 230+N+PE
PFI
1B 6A
MAX FUSE 162A DO2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
IKMAX 6KA
IKMIN MIN. 200A MOTOR igaﬂ;wéjE AXIS

AUTOM ATIE] Customer: Hedensted Gruppen A/S Designer: tbt Case no:Quick_Cut_2011_05

TIf. 75 B4 18 99 - ve-autormatic.dk Project: Quick_Cut_2011_05 Last prt:  23-02-2018 Page ref.:+A0

En del af TS-BRUPPEN - Danmarks steerkeste £ & Energi instaliecer || Pagetitle: Main Circuit Last changed: 13-12-2017 Page:1 of16




Filename: Quick_Cut_2011_05

1.18< L1 iL1 >6.1
N
148N _F—5—5mms FRETE AN D6.1
-g2.2
-~ ow
HENA,
a
. @
- ~
' n
—
6A NES
|
1, 5mm2
EQPE
(3}
Q
a
=W sy
m
—
e XPE.7®E
w
JR— ] O =
™ ~v © 2
o n w
— —| >
| =3
24vDC =
+ |
PE
24VDC »>3.1
ovDC >3.1
1 2 3 4 5 6 7 8 9 10 11 12

16 17 18

VO AUTOMATIC)

Customer: Hedensted Gruppen A/S

Designer: tbt

Case no:Quick_Cut_2011_05

TIf. 75 84 18 99 - vs-automatic.dk

En del af TS-GRUPPEN - Danmarks steerkeste El & Energi Installater

Project: Quick_Cut_2011_05

Last prt:  23-02-2018

Page ref.:+A0

Pagetitle: 230VAC & 24VDC Control Circuit

Last changed: 01-05-2017

Page:2 of 16




Filename: Quick_Cut_2011_05

Vs YV
2.6{24vDC 24VDC >4.1
2.6{_0vDC GVDC >4.1

-A2

(1/1), (4/1)

w

(o]

IS .2

>

w

5] > =

= K B8 3

& -33.4 |8 = 2

© i -K3.2\ 3 K3.2\ &

-\ 2 2) )= (2) ) 2
=] 0 N ENIN
S o
EMERGENCY |V
STOP
w N
-X2
Z4EME >5. 1
JZ 18x0,75 !
-W3.1 o = S
(4/1) ; : :
-X19 o} -X19
n —
- o
| -
= = N
@ 75 NES
¢ v 3
—~
R | 5 -K3.2\ &
w N o (2] Q= -
— n <T\) -
N
Wl -X1¢
N N
© © ol JZ 3x0,75 i
B 5 -W3.16 =
> > = = - .
4 = w 7” > - > I i
8 -K3.12 =2 K3.14 =2 < =
— = X w
== [ 3 C )z C Ok s
Z e > o) > © n
N —~ N = m !
@ o5} 1
(<] o :
EMEG Ok8.5 JZ 3x6,75
. ] = -W3.16
. x ‘
K32 & = B3 ;
EMERGENCY MODUL |3 .
= = —XM%
n n
1 2 3 4 6 7 8 10 11 12 13 14 15 16 17 18
SAFE MODUL EMERGENCY EMERGENCY SOFTSTARTER
CHANNEL 1 CHANNEL 2
| ~— | S~ | ~—
72 1/6]/2 1/6[72
/13
/14

VO AUTOMATIC)

TIf. 75 84 18 99 - vs-automatic.dk

En del af TS-GRUPPEN - Danmarks steerkeste El & Energi Installater

Customer: Hedensted Gruppen A/S

Designer: tbt

Case no:Quick_Cut_2011_05

Project: Quick_Cut_2011_05

Last prt:

23-02-2018

Page ref.:+A0

Pagetitle: Emergency stop Circuit

Last changed: 13-12-2017

Page:3 of 16




VS ic A/'S Filename: Quick_Cut_2011_05
3.1824vDC 24VDC_>5.1
3.18_@vDC - OVDC_>5.1
+@ |
-X1
JZ 180,75 : b
W3t .
(0, 7(7714) 7 : to ‘ :
: ‘ P 07 4x0, 75 : :
. -W4.9 —
Y P
(3/1), (5/9) o
w b
(o] i i
S b 2
o b -54.9 \ FOOT SWITCH
S P _ _ WITH
P EMERGENCY STOP
@ Co (8/7) & i
a0 B R WD P
- @ @ HE—
Q—&} 7‘m 7‘mgu b
= =3 o . .
EMERGENCY 3| R R M b 0z 4x0, 75 : :
P - 1 -W4.9 ¥4 N4
[ n
-Xeg 9 Do
P o
P -X1g g
JZ 18x0,75 3 :
-W3.1 —F—=F P
(3/1),11) P Do
: . Lo > >
. Lo s v
. P
-X19 @ b w w
1 2 3 4 5 6 7 8 10 11 12 13 14 15 16 17 18

Customer: Hedensted Gruppen A/S

Designer: tbt

Case no:Quick_Cut_2011_05

VO AUTOMATIC)

TIf. 75 84 18 99 - vs-automatic.dk

Project: Quick_Cut_2011_05

Last prt:  23-02-2018

Page ref.:+A0

En del af TS-GRUPPEN - Danmarks steerkeste El & Energi Installater

Pagetitle: Emergency stop Circuit

Last changed: 23-02-2018

Page: 4 of 16




VS ic A/'S Filename: Quick_Cut_2011_05
4.18<24VDC 24VDC »>6.1
4.18<_0VDC OVDC »>6.1
3.18<{(24EME 24EME »6. 1

9°Tr
8 17
or°17v

P00.001 =4 MIN.Hz)
PO0.002 =80 MAX. Hz)
P00.003 =0, 3 ACCELERATION)

STA >el’ilt
2T A
TA
TA

(

E
P00.004 =0, 1 (DECELERATION)
PO0.005 =AV.Pr (CONFIGURATION)
P00.00B =1, 4 (MOTOR CURRENT)
PO0.010 =ALL

PARAMETER ACCESS)
P00.016 =VOLT

ANALOG INPUT 1)

E
P00.028 =0 (RAMPE MODE SELECT)
P00.055 =DIS (BRAKE CONTROLLER)
P01.022 =4 (PRESET SPEED 2 Hz)
PO1.023 =80 (PRESET SPEED 3 Hz)
PO1.024 =50 (PRESET SPEED 4 Hz)
NN N RS o 8l alg T DISCONNECT THE INTERNAL EMC FILTER,
-Ul.6[e> X 2> F 9 ma P9 a2 2o REMOVE THE SCREW ON FRONT
~ ® @ O Ye 32 3 < @ a a I3 [
8 <& ST 8398 mE g3
(1/6)] 2 > 23385 e © &
¢ 3 nooe 2 | ___ ___~ TSEEN FROM
Analog I/0 Digital I/0 Safe Torque 2 BEHIND
E -X 10?*)( 1\[@7)( 10? Figure 4-19 Removal of the internal EMC filter (size 2 shown)
DC bus/Brake Relay % : : : = .. l‘ 1 JJ A’
z Jz 18x0, 75 : : : 0000000 B = ]
& cov. 10 W3 { |
pel - n u, a; N E 5 @ [:a I
Y Il L &2 )
‘ ‘ ‘ ‘IL [ EMC il j
A% (s/11) xgé xgé xg: el
w ’ - 01:7 \117 0)?
Bk & :
EDE ﬂ—7 x20_»9.3 % ’ j
oS 3
wkom || bnonr
-55.12
: J To electrically disconnect the intemal EMC filter, remove the screw as shown above (1)
1 2 3 4 5 6 7 8 E 10 11 12 13 14 15 16 17 18
BRAKE RESISTOR MOTOR FOR KNIFE AXIS

SPEED CONTROL

AUTDM ATIE] Customer: Hedensted Gruppen A/S Designer: tbt Case no:Quick_Cut 2011_05

TIf. 75 B4 16 99 - ve.outormotic. dk Project: Quick_Cut_2011_05 Last prt:  23-02-2018 Page ref.:+A0
En del af TS-BRUPPEN - Danmarks steerkeste El & Energi Installater Pagetitle: Frequency converter Control circuit

Last changed: 23-02-2018 Page:5 of 16




VS ic AIS Filename: Quick_Cut_2011_05

2,184t
2.18_1N
-A2
(5/9), (7/13)
. : o)
i . (o]
H . >
| ! w
- ; : w
. N @
g -We.9 —CID &
oo» :
-z ® 8 :
100-240VAC ;
N R232
Ped
n
m
-K6.4 4.3 1+ } >
m
7,151+ 1} YIS o
VR1 = KNIFE SLOW DISTANCE 4.3 2- | SVBe
CCW = +0mm, CW=+26mm
HG SETTING - O LINES FROM CCW roeeenes PE
FX36-40MR-ES < < :
= - :
< < © N .
n N } } N
} } < <
oc out s3353853 @ -D6. 14
m‘ =) ol o] o] o] o] o
N < O O] O] O] O] ©
< NN XX
Q| »| | W N O
5.18<_BVDC BvDC »>7.1
5,18 {24EME 24EME > 7.7
5.18<_24vVDC 24VDC »7.1
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18

AUTOM ATIE] Customer: Hedensted Gruppen A/S Designer: tbt Case no:Quick_Cut 2011_05

TIf. 75 64 18 99 - vs-automatic.dk Project: Quick_Cut_2011_05 Lastprt: 23-02-2018 Page ref.:+A0

En del af TS-BRUPPEN - Danmarks steerkeste E1 & Energi instaiecer || Pagetitle: PLC AND PANEL Last changed: 23-02-2018 Page:6 of 16




VS ic A/'S Filename: Quick_Cut_2011_05
-A2
(6/11), (8/1)
500 PULS 500 PULS % 6.12< 1+ L4 1+ >8.2
-67.2 -67.7 S
Ub OV A B A® B” Uo oV A B A’ B’ w
NN | o] el &l a] @ E N x -57.16 » B
—- N N
g o] & E-\¢g
- L SRR =2
et Sl
o ey
S A X2 X2
' . <1 I
' . o N
—Ci LoD —Ci ..
-w7.2% % 3 2 -W7.7% F 2 ;
JZ 18x6,75 |, 3
-W3.1 oo o’
(4/1), (8/3)} 1
-X19 -X19
x >
(o2} ~N
2
,,,,,,,,,,,,,,,,,, - s SUNR
n
N
: : : : & 1 : : :
-X1P-X1D-X1 -X1 -X1P-X10-X1 -X1
+ 1 > > + | < >
(o] - w N
n n n o o ‘ o o n
X0 ‘ E X1 ‘ E X2 ‘ E X3 ‘ é X4 ‘ é X5 ‘ é X6 ‘ é X7 ‘ E
L L x2 |8 x3 |8 xa |5 xs |8 x6 |8 x7 |8
[#]<a [#]<3 [#]<3 [#[<ld [#[<lé [#[<d [#]<ld [#]<a
6. 16 ZaOT] 6.4 6.4 6.4 6.4 6.4 6.4 6.4 6.4 e S 1
6.4<_0VDC OvDC »8.1
1 2 3 4 5 7 8 9 10 11 12 13 14 15 16 17 18
ENCODER KNIFE ENCODER KNIFE EMERGENCY STOP ENCODER STRETCH ENCODER STRETCH AVAILABLE STOP RESET
CH.A CH.B oK CH.A CH.B PUSHBUTTON PUSHBUTTON
AUTOM ATIE] Customer: Hedensted Gruppen A/S Designer: tbt Case no:Quick_Cut 2011_05
Project: Quick_Cut_2011_05 Lastprt: 23-02-2018 Page ref.:+A0

TIf. 75 84 18 99 - vs-automatic.dk

En del af TS-GRUPPEN - Danmarks steerkeste El & Energi Installater

Pagetitle: PLC Input X0 - X7

Last changed: 23-02-2018

Page:7 of 16




Filename: Quick_Cut_2011_05

5 hS
FOOT SWITCH
WITH
e EMERGENCY STOP
(7713), (9/3) ! ‘ -B8.8 -B8. 10 -B8. 12 -B8. 14 -B8. 16
w
(o]
5 7.17 9.5 -
E w [544/9%} & N ? w N ? w N r?b w [ ? w [ ? w
982, 4\ Ve N [ [ T T
3 ANA\g . o o P A L
‘; o I | | | | | | | ' ' ' ' ' '
1= MALE = . | | | | | | ' ' ' ' ' ' '
0= FEMALE L L L A A
-X2 : ; ; ; ; ; ; ; ; ; ; ; ; ;
o] ' 1 1 1 1 1 1 1 1 1 1 1 1 1
o | I L L A A
: -W8.6 | L -WB.8 : L-WB.10 : Lo-WB.12 3 Lo-WB.14 : bo-We.16 L
JZ 18x0, 75 0z 2x0, 75 " Z 2 % E E Z Z % Z Z %
W3 e f ; ; ; ; ; ; ; ; ; ; ; ; ; ; ;
y @ V19 AUTOMATIC : : : : : : : : : : : : : : :
(7714), 19/5) STRETCH PRESSURE
SWITCH : 1
BN s |
o= : :
: e ' '
' ~ 1 :
1 . w . 1
| | n | |
: : 2 : :
: : i : :
: : gl : :
3 L -W8.4 |o 3 3
s 1o : 3
-X1 : -X1 L-X1 ‘ L-X1 ‘ DX L-X1 L-X1
>< ! >< < ! < ! >< ><
3 X100 5 g3 xig g xid 5 X1P B @5
-X1 -X1 -X1 -X1 -X -X1
+ + + + + +
xw‘ 3 xu‘ 3 x12‘ 3 x13‘ 3 x14‘ 3 x15‘ 3 xua‘ 3 x17‘ 3
x10 |8 x11 |8 x12 |8 x13 |3 x14 |3 x15 |3 X16 |3 x17 |8
[#]<a [#]<3 [#]<3 [#[<ld [#[<lé [#[<d [#]<ld [#]<a
7. 18 { ZavoT] -K6.4 -K6.4 : -K6.4 4 -K6.4 4 -K6.4 4 -K6.4 4 -K6.4 : -K6.4 [FavBE > 9.1
7.18<_0VDC ovDC »9.1
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
MALE/FEMALE EMERGENCY FOOT SWITCH REFERENCE KNIFE REFERENCE SPADE UP SPADE DOWN VERTICAL KNIFE
SWITCH SWITCH OK STRETCH BOTTOM CYL. BOTTOM CYL. DOOWN
AUTOM ATIE] Customer: Hedensted Gruppen A/S Designer: tbt Case no:Quick_Cut 2011_05
Project: Quick_Cut_2011_05 Lastprt: 23-02-2018 Page ref.:+A0

TIf. 7564 18 99 -

En del af TS-GRUPPEN - Danmarks steerkeste El & Energi Installater

vs-automatic.dk

Pagetitle: PLC Input X10 - X17

Last changed: 20-04-2017

of 16

Page: 8




Filename: Quick_Cut_2011_05

VS SAS
-A2
(8/1) -B9.6 -BS.8
I3
g 8.3_1+ | <H> <H>
= es [T T
> >
- m i '
a = : .
a - : :
E-\2 : :
ENI ! '
-X2 : :
Pl i '
R : :
= : :
Jz 18x0,75.  -W9.6 | : -Ng.8 | :
[ 4 4 4 o/ @’ @
-W3.1 = Z: c: = z; c: =
(8/3) | ; ; :
w
o
X
n
(o]
-X1 *Xﬂx *Xix
2 X1 R X1@ 3
-X1 -X1
* * | | | |
- - - - - - - -
x26 | 3 xa1 3 x22 | 3 x23 | 3 x24] 3 xas | 3 x26 | 2 x27 | 2
x20 |8 x21 |8 x22 |8 xe3 |3 x4 |3 xe5 |3 x26 |3 x27 |8
H H H H H H H H
[#]<a [#]<3 [#]<3 [#[<ld [#[<lé [#[<d [#]<ld [#]<a
-K6.4 -K6.4 -K6.4 -K6.4 -K6.4 -K6.4 -K6.4 -K6.4
8.18<_24vDC o o 24VDC >
8.18<_BVDC OvDC_ > 16.1
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
KNIFE INVERTER REVERSE SPADE DOW SPADE UP AVAILABLE AVAILABLE AVAILABLE AVAILABLE
oK PUSHBUTTON TOP CYL. TOP CYL.

AUTOM ATIE] Customer: Hedensted Gruppen A/S Designer: tbt Case no:Quick_Cut 2011_05

TIf. 75 64 18 99 - vs-automatic.dk Project: Quick_Cut_2011_05 Lastprt: 23-02-2018 Page ref.:+A0

En del af TS-BRUPPEN - Danmarks steerkeste £ & Energi instaliecer || Pagetitle: PLC Input X20 - X27 Last changed: 20-04-2017 Page:9 of 16




Filename: Quick_Cut_2011_05

VS SAS
9.18<_0vDC GVOC > 11.1
-K6.4 -K6.4 -K6.4 -K6.4 -K6.4 -K6.4 -K6.4 -K6.4
[#[>]3 [#[>]3 [#]>]3 [#]>]3 [#[>]3 [#[>]3 [#[>]3 [#[>]3
¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢
vo |8 vi o |8 va g v3a |8 va |3 S e v7 |3
[vo |§ v |4 [va |§ [va |§ [va |§ [vs |& [v6 |§ [v7 |&
< < < < < < < <
@ | - n I w N (8)] ~
-X1 -X19 -X1 -X1 -X19 -X1< -X1 -X1 -X1 -X1
: : 0 N ‘ : b
; : : N . : LN e .
3 3 N ! 3 i L 3
: : : ! : B EEE T EERE PP . !
. : : . . \ \ 1 . .
: : : : ! : : : : : : :
“W10.2 2 o o o ; - o o = o =
SUD-D 44 PIN F! < = < : 3 < < < N < N
: o : : . ! : °H @ @ @ <!
: = ‘ : : ‘ A < = = m
s * N7 gt : ‘ s ‘ s :
. =< . =z c! . ' '
: m, : : : : . :
' N i ! Il i ' '
: @! : ¥ X : : ;
: ES : ‘ : : :
! ! i1810.7 3 : |
: : : \}«v : : :
: : : S ; : : :
: : : CASER LIGHT : ; ;
: : : e : :
N | - = L L L. Lo L Lo L
= : = < = = N = == == S=
o ' > > > o = o o o o
AJ m: 3 N Eﬂ m: o N hj N: ti ) FS m: ;i ) E; m: Eg m:
rrrrrrrrrrrrr S S S S S (= PP
1 2 3 4 6 7 8 9 10 11 12 13 14 15 16 17 18
V2 SPADE DOWN V7 PAWHOLD V8 PAWCUT R VG PAWCUT L V14 KNIFE DOWN V12 STRETCH CYL V11 TURN PAWCUT V14 TURN PAWCUT V15 TAILROLLER
MINUS R L IN

V1 STRETCH CYL.
PLUS BOTTOM CYL.

VO AUTOMATIC)

TIf. 7564 18 99 -

En del af TS-GRUPPEN - Danmarks steerkeste El & Energi Installater

vs-automatic.dk

Customer: Hedensted Gruppen A/S

Designer: tbt

Case no:Quick_Cut_2011_05

Project: Quick_Cut_2011_05

Last prt:  23-02-2018

Page ref.:+A0

Pagetitle: PLC Output YO - Y7

Last changed: 13-12-2017

Page: 10 of 16




VS ic AIS

Filename: Quick_Cut_2011_05

10.18< oVvDC ovDC >
-K6.4 -K6.4 -K6.4 -K6.4 -KB.4 -K6.4 -K6.4 -K6.4
B [#]>13 EE EE [#[>3 [#[>3 [#[>3 B
vio |8 vir |3 vi2 |3 vi3 |3 vi4 |8 vi5 |8 Y16 |8 v17 |8
[r1e |§ Y11 |4 iz |§ [vis |§ [r1a |§ [r1s |§ [r1e |§ 17 |§
=< =< =< =<
= I = I o | 3
-X1& X191k -X19 -X14 X19  -X1g
| RS U
! . : L
< < < < ! : : :
: S » I\ n ' 3 !
3 ! : b %
3 o o : : ¥ LS
: > > o o 1-W11. 14 L -W10.2 1 &
: 7 ‘
! ' : b E4EEN
3 : : P LT
; . : P Lz
' [ ' ! '
' [ ' ! '
' [ ' ! '
. ' . L 1
: ' . L 1
1 ' . L 1
1 ] . ! 1
1 ] . ! 1
1 ] . ! 1
1 ] . ! 1
1 ] 1 ! 1
1 [ 1 V! 1
1 [ ' ! '
: . ' : P .
. . . : ' : V! .
“W11.2 —# WL 4 —F 4 ! ; P ;
i 1 ‘ ‘ : i ¥ i
: : ' : ' :
: : ' : ' :
. . ' ' V! '
. . ' ' V! '
\ : ' | . : | 1
<~ = \< - : »f - D »f -
i : :: ' [N c -
. ' N ! N
v = BT b8
‘ ; ; . ‘ T ;
: ' '
! ' i ,10.18
,,,,,,,,,,,,,,,, Ll ' N
' ]
' ]
1 2 3 4 5 6 7 8 9 10 11 12 13 "ttt 1'5J 16 17 18
V17 KNIFE MOTOR V18 TAILKNIFE INVERTER INVERTER KNIFE LOW SPPED KNIFE HIGH PAW BLOW V3 SPADE DOWN
MOTORS FORWARD BACKWARD SPEED (OPTION) TOP CYL.
AUTOM ATIE] Customer: Hedensted Gruppen A/S Designer: tbt Case no:Quick_Cut 2011_05
. Project: Quick_Cut_2011_05 Lastprt: 23-02-2018 Page ref.:+A0
TIf. 75 84 18 99 - vs-automatic.dk ) Q - = — P 9
En del af TS-BRUPPEN - Danmarks steerkeste £ & Energi instatiecer || Pagetitle: PLC Output Y10 - Y17 Last changed: 20-04-2017 Page: 11 of 16




	1. Tabel of content.

